

AML
Low dose cytarabine

Height		cm
Weight		kg
BSA		m ²

Attach patient sticker

Cycle length:	4-6 weeks
Destination:	

--

Hypersensitivities/Allergies

PRN antiemetics
± Domperidone 10 mg PO QID PRN

Agent	Round
Cytarabine	Fixed dose
DOSE MODIFIED: No Yes	

Reference: Burnett, A. K et al.
Cancer 109(6): 1114-1124

Day	Date	Time	Agent	Dose	Route	Instructions	Doctor	Nurse	Check	Start	Stop
1		0800	Cytarabine	20	mg	subcut					
		2000	Cytarabine	20	mg	subcut					
2		0800	Cytarabine	20	mg	subcut					
		2000	Cytarabine	20	mg	subcut					
3		0800	Cytarabine	20	mg	subcut					
		2000	Cytarabine	20	mg	subcut					
4		0800	Cytarabine	20	mg	subcut					
		2000	Cytarabine	20	mg	subcut					
5		0800	Cytarabine	20	mg	subcut					
		2000	Cytarabine	20	mg	subcut					

This chemotherapy regime is minimally emetogenic - no antiemetics should be routinely administered before treatment in patients without a history of nausea and vomiting. If patients experience nausea +/- vomiting, consider ondansetron 8mg PO 1 hour prior to each dose of chemotherapy.

Consultant:
NZMC Reg. No:

Authorised by: Mark Smith

Pharmacist: Timothy Vincent

Date: April 2020

AML
Low dose cytarabine

Height		cm
Weight		kg
BSA		m ²

--

Day	Date	Time	Agent	Dose		Route	Instructions	Doctor	Nurse	Check	Start	Stop
6		0800	Cytarabine	20	mg	subcut						
		2000	Cytarabine	20	mg	subcut						
7		0800	Cytarabine	20	mg	subcut						
		2000	Cytarabine	20	mg	subcut						
8		0800	Cytarabine	20	mg	subcut						
		2000	Cytarabine	20	mg	subcut						
9		0800	Cytarabine	20	mg	subcut						
		2000	Cytarabine	20	mg	subcut						
10		0800	Cytarabine	20	mg	subcut						
		2000	Cytarabine	20	mg	subcut						

Authorised by: Mark Smith

Pharmacist: Timothy Vincent

Date: April 2020

0 7 0 0 9 2 0

C H A R T

M E D I C A T I O N

C H E M O T H E R A P Y